VERSION: APRIL 2009

PARTS BOOK

STANDARD FRAMELESS ELLIPTICAL TRAILER
40" LENGTH 76" SIDES

CONSTRUCTION TRAILER SPECIALISTS, INC.

2535 ROSE PARKWAY
SIKESTON, MO 63801
TOLL FREE: 888-669-0003
PH: 573-481-0941
FX: 573-481-0953
E-MAIL:trailers@sbmu.net
www.constructiontrailerspecialists.com



Thanks for choosing Construction Trailer Specialists, Inc., we manufacture a line of trailers
in a size to fit your needs.

-End dump trailers in Half Round or Elliptical configurations available Frameless, Quarter Frame or
Full Frame. Elliptical scrap/demo trailers available in lengths from 22 to 40 ft, with 46-100 inch sides.

-Bottom dump trailers in 32-42 ft lengths, with Low Profile, Lightweight, and Insulated Hot Mix
versions available.

-Grain trailers in 34-42 ft lengths.
-Walking floor trailers

-In addition, we offer a varity of suspension and tarp options to suit your needs.

When ordering parts be sure to have the trailer's vehicle identification number (VIN) at hand
SO we can be sure fo get you the correct parts for your frailer.

Rememober this parts book is for a "standard" trailer, if your trailer is not standard dimensions
some parts may not interchange with those listed here, contact the factory if you are unsure.

We will be working on, adding to, and improving this and other parts books in the near future.

We welcome any comments or suggestions on how we may make them work better for you.
Thanks again!!!

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



TABLE OF CONTENTS

N ) I [T
SECTION DESCRIPTION PAGE
1 SUSPENSION AND WHEELS 27
BRAKES 2-3
SUSPENSION 4-5
WHEELS 6
SUSPENSION BOGEY POD 7
2 TRAILER BODY/STRUCTURE 8-13
MAIN BODY 8-9
BODY FRONT 10
MIDDLE BODY BRACE 11
REAR BODY BRACE 12-13
3 REAR DOOR AND LATCHES 14-16
REAR DOOR 14-15
REAR DOOR SIDE AND BOTTOM LATCHES 16
4 DRAFT ARM AND FIFTH WHEEL 17-18
DRAFT ARM 17
FIFTH WHEEL 18
5 WIRING 19
6 PLUMBING 20-21
7 MISC COMPONENTS 22-25
LANDING GEAR 22
MUDFLAPS 23
FENDERS 24
DECALS 25

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



QTY PER

ITEM # PART # DESCRIPTION AXLE
1 N&B4769 BOLT, 5/16-18 UNCX 3/4" 12
2 N&B5400 LOCK WASHER, 5/16" 12
3 AXL3404009 HUBCAP, INCLUDES ITEM 4 2
4 HUBCAP GASKET 2
5 AXLCS3301 WHEEL BEARING JAM NUT 2
7 AXLCS3303 WHEEL BEARING LOCK WASHER 2
8 AXLCS3300 WHEEL BEARING ADJUSTING NUT 2
9 AXL212049 OUTER WHEEL BEARING 2
10 AXL123365 BRAKE DRUM 2
11 AXL15984ABS [HUB WITH ABS TOOTH WHEEL (REAR AXLE ONLY) 2

11A AXL15984 HUB WITHOUT ABS TOOTH WHEEL (FRONT AXLE ONLY) 2
12 AXLNB3266 WHEEL STUD 20
13 AXL218248 INNER WHEEL BEARING 2
14 AXL3070743 WHEEL BEARING SEAL 2
AXLCS5K1040 CAM BUSHING KIT, ITEMS 15-22, 24, 25 2

15 WASHER 4
16 SEAL 4
17 CAMSHAFT BUSHING, OUTER 2
18 SNAP RING 2
19 BOLT 8
20 CAMSHAFT BUSHING, INNER 2
21 BOLT 8
22 WASHER 2
23 AXLR801073 SLACK ADJUSTER ASSEMBLY 2
24 WASHER 2
25 SNAP RING 2
27 AXLCAM156L [CAMSHAFT, LEFT 1
28 AXLCAM156R CAMSHAFT, RIGHT 1
29 BRK4410328080 |ABS SENSOR (REAR AXLE ONLY) 2
AXL4515Q200KIT | BRAKEKIT, ITEMS 30-36 2

30 BRAKE SHOE 4
31 BRAKE SHOE RETURN SPRING 2
32 PIN, BRAKE SHOE RETURN SPRING 4
33 BRAKE SHOE ROLLER 4
34 RETAINER, BRAKE SHOEROLLER 4
35 ANCHORPIN 4
36 BRAKE SHOE RETAINING SPRING 4
37 BRK3030GTS AIR CHAMBER 2

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



ITEM # PARTH DESCRIPTION QTty
1 AXLTQ4670QH5947 |FRONT AXLE 1
2 AXLTQ4671QH5949 |REAR AXLE 1
3 SUsS841-00 LOCKNUT, 3/4-16 UNF 20
4 SUS897-01 TRUNION HANGER 2
5 SUS895-00 TRUNION WASHER 2
6 SUS10376-00 BOLT, 3/4-16 UNF X 4.5" GRS 4
7 SUS836-00 NUT, 11/8-12 UNF X 1.5" THICK 8
8 SUS837-00 WASHER, 11/4"ID X 2 1/4"0D X 1/8" THICK 8
9 SUS898-00 LOWERTRUNION HUB 2
10 SUS23276-01 TRUNION BUSHING, FREE OSCILLATING 2
11 SUS891-00 UPPERTRUNION HUB 2
12 SUS893-25 TRUNION TUBE 1
13 SUS12258-01 SPRING 2
14 SUS10060-01 AXLE U-BOLT 8
15 SUS11513-03 LOCKNUT, 5/8-18 UNF 16
16 SUS10273-00 WASHER, 2 1/32" 0D X115/16"IDX 1/8" 16
17 5US9934-02 SPRING SEAT 4
18 SUS10608-00 ADJUSTMENTPLATE 4
19 SUS814-00 RUBBER PAD 8
20 SUS9937-00 SPRING END CAP 4
21 SUS9293-00 BOLT, 5/8-18 UNF X 2", GRS 16
22 SUS817-00 WASHER, 13/16"IDX 11/2"0D X 1/8" 32
23 SUS9639-01 TRUNION U-BOLT 4
24 SUS9640-00 TOP PLATE 2

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




QTY PER

ITEM # PART # DESCRIPTION TRAILER
1 TIRE 8
2 WHL 28409PW___|RIM 8
3 WHLTV573 VALVESTEM 8
4 WHL3338 LUGNUT 40

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY

, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




ITEM# PARTH# DESCRIPTION QTyY
1 1010140 BOGEY POD/LONGITUDINAL FRAME BRACE, RIGHT 1
2 1010141 BOGEY POD/LONGITUDINAL FRAME BRACE, LEFT 1
3 1010142 BOGEY POD FRONT PLATE 1
4 SUS897-01 SUSPENSION TRUNION HANGER 2
5 N&B51650 LOCKNUT, 5/8-11 UNC 8
6 N&B4650 5/8" MACHINE BUSHING 16
7 MIC9600K51 1" GROMMET 9
8 1010143 BOGEY POD BOTTOM PLATE 1
9 1010144 BOGEY POD CORNER GUSSET, LEFT 1
10 1010145 BOGEY POD CORNER GUSSET, RIGHT 1
11 1010146 BOGEY POD BRACE CHANNEL 2
12 1010147 BOGEY POD SIDEPLATE 2
13 N&B4755 BOLT, 1/4-20 UNCX 1.5" 4
14 N&B1666 BOLT, 5/8-11 UNC X 2.25"GR5 8
15 1010148 AIRTANK BRACKET 2
16 1010149 BOGEY POD REAR PLATE 1
17 AIRTANK ASSEMBLY, SEEPAGE 20-21
18 N&B4789 BOLT, 3/8-16 UNC X 1.5" 4
19 AIC220TMP AIRTANK MOUNTING PAD 2
20 N&B1450 NUT, 3/8-16 UNC 4
21 N&B1350 NUT, 1/4-20 UNC 6
22 N&B5350 LOCKWASHER, 1/4" 6
23 N&B3350 FLATWASHER, 1/4" 2
24 LTS M 4368 LICENSE PLATE BRACKET 1
25 N&B4753 BOLT, 1/4-20 UNC X 1" 2
26 1010150 BOGEY POD REAR COVER PLATE 1
27 LT545812-3 CLEARANCE LIGHT, RED 3
28 LTSS1410 FLUSH GROMMET, CLEARANCELIGHT 3

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM






ITEM# PARTH# DESCRIPTION QTyY
1 1010151 INTERMEDIATE BODY BRACE GUSSET 8
2 1010152 FRONT INTERMEDIATE BODY BRACE COVER 4
3 1010154 FRONT INTERMEDIATE BODY BRACE SIDE 8
4 1010155 FRONT INTERMEDIATE BODY BRACE WELD PLATE 4
5 3010007 DRAFT ARM PEDESTAL 2
6 1010158 FRONT LONGITUDINAL FRAME REINFORCEMENT CHANNEL 2
7 1010159 NOSE/TOP RAIL GUSSET 2
8 1010160 TOP RAIL FRONT END CAP 2
9 LTS91410 FLUSH GROMMET, CLEARANCE LIGHT 2
10 LTS45813-3 CLEARANCE LIGHT, AMBER 2
11 1010161 DRAFT ARM CRADLE 2
12 1010162 FRONT LONGITUDINAL FRAME 2
13 1010163 FRONT LONGITUDINAL FRAME SIDE COVER 2
14 1010048 OVAL CUTOUT 8
15 1010164 REAR LONGITUDINAL FRAME WELD PLATE 4
16 1010165 REAR LONGITUDINAL FRAME SIDEWELD PLATE 2
17 1010166 REAR LONGITUDINAL FRAME, LEFT 1
18 1010167 REAR LONGITUDINAL FRAME, RIGHT 1
19 1010157 REAR INTERMEDIATE BODY BRACEWELD PLATE 4
20 1010156 REAR INTERMEDIATE BODY BRACESIDE PLATE 8
21 1010153 REAR INTERMEDIATE BODY BRACE COVER 4
22 REAR BODY BRACE ASSEMBLY, SEEPAGE 12
23 1010172 SIDE LADDER RUNG 3
24 1010168 DOGHOUSE COVER 1
25 1010169 TUBSECTION JOINT COVER STRAP 6
26 1010170 TOP RAIL REAR END CAP 2
27 1010173-XX TOP RAIL, REPAIR SECTION SOLD BY THE FOOT (XX= FEET)

28 1010174 TUB, SOLD BY 8' SECTION

29 1010004 CHAIN LOCK 1
30 NOSE ASSEMBLY, SEEPAGE 10

31 MIDDLE BODY BRACE ASSEMBLY, SEEPAGE 11

32 1010171 LONGITUDINAL FRAME REINFORCEMENT 2
33 MICG3287-015000 |3" GROMMET 2

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




®

4

ITEM# PART# DESCRIPTION QTy
1 1010178 CYLINDER MOUNT CHANNEL CAP 2
2 3010010 CYLINDER MOUNT CHANNEL, RIGHT 1
3 3010011 CYLINDER MOUNT CHANNEL, LEFT 1
4 1010181 NOSE PLATE 1
5 1010053 NOSE LADDER RUNG 5
6 1010183 SMALL INSIDE NOSE CHANNEL 2
7 1010184 LARGE INSIDE NOSE CHANNEL 1
8 1010130 INSIDE GUSSET 2
9 3010008 UPPER CYLINDER MOUNT, LEFT 1
10 3010009 UPPER CYLINDER MOUNT, RIGHT 1
11 HYD 85-499-280 |CYLINDER 1
12 MIC80000 GREASE ZERK 3
13 N&B4890 BOLT, 3/4-10 UNC X 3.5" GRS 4
14 N&B51700 LOCKNUT, 3/4-10 UNC 4
15 1010182 CYLINDER PIN 1
16 HYD H3359X16 45 DEGREE MALE-FEMALE FITTING, 1" NPT 1
17 HYD H3069X16 1" NPT NIPPLE 1
18 HYD ODWC161 HYDRAULIC COUPLER 1
19 HYD QDDC161 CAP, HYDRAULIC COUPLER 1

10

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




ITEM# PART# DESCRIPTION QTy
1 MICG3287-015000 |3" GROMMET 4
2 1010048 OVAL CUTOUT 4
3 1010189 MIDDLE BODY BRACE BOTTOM PLATE 1
4 1010150 BODY BRACE CENTER CONNECTOR PLATE 2
5 1010191 MIDDLE BODY BRACE FRONT PLATE 2
6 1010154 MIDDLE BODY BRACE INSIDE PLATE 2
7 MICMC0013 DRAFT ARM MOUNT INSIDE BUSHING 2
8 1010196 DRAFT ARM MOUNT BRACKET 2
9 MICMC0007 DRAFT ARM MOUNTPIN 2
10 MICMCO0011 DRAFTARM MOUNT QUTSIDE BUSHING 2
11 N&B4829 BOLT, 1/2-13 UNC X 3.5" 2
12 N&B51550 LOCKNUT, 1/2-13 UNC 2
13 LTS52513 MIDDLESIDE LIGHT 2
14 LT592420 MIDDLESIDE LIGHT OVAL GROMMET 2
15 1010189 MIDDLE BODY BRACE COVER 2
16 1010183 BODY BRACE ACCESS COVER 2
17 N&B94882 BOLT, 3/8-16 UNC X 1" WASHER HEAD SELF TAPPING 4
18 1010200 MIDDLE BODY BRACE GUSSET 2
19 1010164 REAR LONGITUDINAL FRAME WELD PLATE 2
20 1010201 MIDDLE BODY BRACE STIFFENER 8
21 1010182 MIDDLE BODY BRACE REAR PLATE 2

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



12

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



ITEM# PART# DESCRIPTION QTy
1 N&B4820 BOLT, 1/2-13 UNCX 1" 16
2 1010217 REAR BODY BRACE ACCESS COVER 2
3 1010164 REAR LONGITUDINAL FRAME WELD PLATE 2
4 1010180 BODY BRACE CENTER CONNECTOR PLATE 2
5 LTS78343 ABS LIGHT 1
6 LTS91410 FLUSH GROMMIET, CLEARANCE LIGHT 3
7 MICG3287-015000 [3" GROMMET 3
8 1010203 REAR BODY BRACE FRONT PLATE, LEFT 1
9 1010204 REAR BODY BRACE FRONT PLATE, RIGHT 1
10 N&B5051 SQUARENUT, 1/2-13 UNC 16
11 BOTTOM LATCH ASSEMBLY, SEE PAGE 16
12 1010205 REAR BODY BRACE INSIDE PLATE 2
13 BOTTOM LATCH CONTROL VALVE, SEEPAGE 16
14 1010206 REAR BODY BRACE SIDE PLATE 2
15 1010207 REAR BODY BRACE CORNER PLATE 2
16 SIDE LATCH ASSEMBLY, SEEPAGE 16
17 LTS45812-3 CLEARANCE LIGHT, RED 2
18 1010208 REAR BODY BRACE GUSSET, RIGHT 1
19 1010210 REAR BODY BRACE CHAIN LOCK 1
20 1010183 BODY BRACE UPPER ACCESS COVER 2
21 N&B94882 BOLT, 3/8-16 UNC X 1" WASHER HEAD SELF TAPPING 4
22 1010209 REAR BODY BRACE GUSSET, LEFT 1
23 1010202 REAR BODY BRACE STIFFENER 8
24 3010012 TAILLIGHT PLATE, LEFT 1
25 LTS91740 TAILLIGHT GROMMET 4
26 LTS52772 TAILLIGHT 4
27 1010211 LATCH HOOK GUARD, LEFT 2
28 1010212 LATCH HOOK GUARD, RIGHT 2
29 1010213 DOOR GUIDE 1
30 1010214 REAR BODY BRACE REAR PLATE 2
31 3010013 TAILLIGHT PLATE, RIGHT 1

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



14



ITEM# PARTH DESCRIPTION QTy
1 3030003 COMPLETE DOOR ASSEMBLY, 76" (DOES NOT INCLUDE ITEMS 31, 32, 34)
2 3010014 SIDE LATCH DOOR HOOK 3
3 1010220 DOOR CHANNEL REINFORCEMENT PLATE 2
4 MICPC5/16-24 DOOQOR CHAIN, 24 LINKS 5/16" CHAIN 1
5 1010221 DOOR SIDE CHANNEL, 76", LEFT 1
6 1010222 DOOR SIDE CHANNEL, 76", RIGHT 1
7 1010223 DOOR TOP CHANNEL 1
8 1010224 DOOR MIDDLE CHANNEL 2
9 1010225 DOORANGLE CHANNEL, LEFT 1
10 1010226 DOOR ANGLE CHANNEL, RIGHT 1
11 1010227 DOORDIRT SHEDDER 1
12 1010228 BOTTOM LATCH PIN 2
13 1010229 DOOR BOTTOM TUBE END PLATE 2
14 1010230 DOORBOTTOM TUBE 1
15 3010015 SWINGING MUDFLAP BRACKET ASSEMBLY (ITEMS 16-26)
16 MICPC1/4-10 HITCH PIN CHAIN, 10 LINKS 1/4" CHAIN 1
17 MICHP34412 HITCH PIN 1
18 1010231 HITCH PIN BUSHING 1
19 MICMC0008 PIVOT PIN, SWINGING MUDFLAP BRACKET 1
20 3010016 PIVOTBUSHING, SWINGING MUDFLAP BRACKET 1
21 1010232 SWINGING MUDFLAP BRACKET TUBE 1
22 1010233 MUDFLAP BRACKET TUBE CAP 3
23 1010066 MUDFLAP BRACKET PLATE 1
24 N&B1550 LOCKNUT, 1/2-13 UNC 1
25 MICMCO0009 COLLAR, SWINGING MUDFLAP BRACKET 1
26 N&B4829 BOLT, 1/2-13 UNCX3.5 1
27 3010017 FIXED MUDFLAP BRACKET ASSEMBLY (ITEMS 22, 23, 28, AND 29)
28 1010234 FIXED MUDFLAP BRACKET TUBE 1
29 1010235 FIXED MUDFLAP BRACKET SPACER 1
30 1010236 DOOR PLATE 1
31 3010018 DOORHINGE PIN 1
32 3010019 DOOR HINGE, BODY SIDE, TOP 3
33 3010021 DOOR HINGE, DOOR SIDE 3
34 3010020 DOOR HINGE, BODY, SIDE, BOTTOM 3

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



ITEM# PARTH# DESCRIPTION QTy
1 1010239 BOTTOM LATCH CYLINDER MOUNT 1
2 MICC6057 BOTTOM LATCH CYLINDER 2
3 BRS969-6 RIGHT ANGLE COMPRESSION FITTING, 3/8" TUBINGTO 1/4" NPT 3
4 N&B3700 FLAT WASHER, 3/4" 5
5 1010240 BOTTOM LATCH CAM SHAFT 1
6 1010139 BOTTOM LATCH CAM SHAFT PIVOT 3
7 MIC80000 GREASE ZERK 3
8 1010241 BOTTOM LATCH CYLINDER BAR 1
9 N&B4828 BOLT, 1/2"-13 UNCX 3" 1
10 1010242 BOTTOM LATCH CAM PLATE 2
11 N&B3550 FLAT WASHER, 1/2" 2
12 3010022 BOTTOM LATCH CONNECTOR BAR ASSEMBLY 1
13 MIC7206 COTTERPIN, 1/8" 1
14 MICB27081/27C |CLEVISPIN, 1/2"X 1.5" 1
15 3010023 BOTTOM LATCH PLATE ASSEMBLY 1
16 1010138 BOTTOM LATCH HOOK 2
17 3010024 SIDE LATCH PIVOT 5
18 1010243 SIDE LATCH HANDLE 1
19 N&B62183 3/4" MACHINE BUSHING 4
20 1010244 SIDE LATCH CAM PLATE 2
21 MIC7260 COTTER PIN, 9/64" 2
22 MICHP34412 CLEVISPIN, 3/4"X 2" 2
23 3010025 PIN BRACKET, SIDE LATCH HANDLE 1
24 TRP 1700526 LYNCH PIN, 3/8" 1
25 TRP 1100574 LYNCH PIN CABLE 1
26 1010245 SIDE LATCH HANDLE SHAFT 1
27 AICBAV020 BOTTOM LATCH CONTROL VALVE 1
28 1010134 SIDE LATCH HOOK 3
29 3010026 SIDE LATCH SHAFT 1
30 N&B51210A SOCKET HEAD SCREW, 8-32 X 2" 3
31 N&B12422 FLAT WASHER, #8 3
32 N&B51200 LOCKNUT, 8-32 3
33 BRS968-6 COMPRESSION FITTING, 3/8" TUBING TO 1/4" NPT 2
34 3010027 SIDE LATCH CONNECTOR LINK 1
35 N&B51550 1/2-13 UNC LOCKNUT 1

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




ITEM# PARTH DESCRIPTION QTyY

1 3030008 COMPLETE DRAFT ARM ASSEMBLY, 38'-40', (DOES NOTINCLUDEITEMS 10, 11,12, 20, 21)

2 1010248 LONG BUSHING TAB, RIGHT 2
3 1010249 LONG BUSHING TAB, LEFT 2
4 1010250 SHORT BUSHING TAB, LEFT 2
5 1010251 SHORT BUSHING TAB, RIGHT 2
6 MIC80000 GREASE ZERK 4
7 MICMC0012 DRAFT ARM BUSHING 4
8 1010252 BUSHING WELD PLATE 4
9 1010048 OVAL CUTOUT 4
10 MICG3287-015000 |3"GROMMET 4
11 LTS 2010 TUBE STRAP 3
12 N&B 70806A SHEET METAL SCREW, 1/4" SELF DRILLING, HEX WASHER HEAD 2
13 1010253 DRAFT ARM GUSSET 8
14 1010254 LONG DRAFT ARM GUSSET 4
15 1010255 3" X 5" GUSSET 12
16 1010260 REAR DRAFT ARM CROSS TUBE, 38'-40' 1
17 1010261 MIDDLE DRAFT ARM CROSS TUBE, 38'-40' 1
18 1010262 FRONT DRAFT ARM CROSS TUBE, 38-40" 1
19 1010263 DRAFT ARM SIDE TUBE, 38-40' 1
20 3010028 GUIDEBLOCK, DRAFT ARM PEDESTAL 2
21 1010256 LANDING GEAR BRACE TAB 4
22 1010257 LANDING GEAR BRACKET COVER 2
23 1010258 LANDING GEAR BRACKET, LEFT 1
24 1010259 LANDING GEAR BRACKET, RIGHT 1

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



ITEM# PARTH DESCRIPTION QTy
1 3030014 FIFTH WHEEL ASSEMBLY, (PARTS 2-20, 22, 23)
2 1010264 GLADHAND BRACKET, RIGHT 1
3 1010265 GLADHAND BRACKET, LEFT 1
4 1010266 FIFTH WHEEL PLATE 1
5 MIC2084194 KINGPIN 1
6 1010267 FIFTH WHEEL CHANNEL 2
7 1010268 INSIDE CRADLE PLATE 4
8 1010273 CRADLEDOM 2
9 1010274 CRADLE DOM GUSSET 4
10 1010270 GUIDETAB 2
11 1010269 OQUTSIDE CRADLE PLATE 2
12 1010271 RIGHT BRACKET, DRAFT ARM FRONT PIN BUSHING 1
13 1010272 LEFT BRACKET, DRAFT ARM FRONT PIN BUSHING 1
14 MICMCO006 FRONT DRAFT ARM PIN 2
15 N&B1550 LOCKNUT, 1/2-13 UNC 6
16 MICMCO011 DRAFTARM PIN BUSHING 2
17 N&B4829 BOLT, 1/2-13 UNCX3.5" 2
18 1010275 KINGPIN PLATE 1
19 1010276 CYLINDER PIN SIDE PLATE 2
20 1010277 CYLINDER PIN 1
21 EMERGENCY GLADHAND COUPLER, SEE PAGE20-21
22 N&B4824 BOLT, 1/2-13 UNCX 2" 4
23 3010029 LOWER CYLINDER MOUNT 2
24 SERVICE GLADHAND COUPLER, SEEPAGE 20-21
25 7 PIN RECEPTACLE, SEEPAGE 19

18

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




ITEM# PARTH# DESCRIPTION QTy
1 LTS45813-3 AMBER CLEARANCELIGHT 2
2 LTS66851 TWO WIRE PLUG 5
3 N&B4753 BOLT, 1/4-20 UNCX 1" 2
4 N&B3350 FLAT WASHER, 1/4" 2
5 LTS15-720 7 PIN RECEPTACLE 1
6 LTS15-720-01 7 PIN RECEPTACLE BOOT 1
7 N&B1350 NUT, 1/4-20 UNC 4
8 LTS-01-6615-V6 SIDE CLEARANCE LIGHT WIRE 2
9 LTS52513 MIDDLESIDE LIGHT 2
10 LTS66825 3 WIREPLUG 2
11 LTS 91445-84 MIDDLE SIDE DROPPER WIRE 2
12 LTS 82920 FEMALE CRIMP PLUG 6
13 LTS 25271 MALE CRIMP PLUG 7
14 MIDDLE SIDE SIGNAL LIGHT WIRE 2
15 BRK4410328080 |ABSSENSOR 2
16 BRK4497130300 |ABSSENSORWIRE 2
17 BRK4005001010 |ECU/VALVE ASSEMBLY 1
18 BRK4493260400 [ECUWIRE 1
19 LTS-05-2014-74 ABS LIGHT WIRE 1
20 LTS78343 ABS LIGHT 1
21 N&B4755 BOLT, 1/4-20 UNCX 1.5" 2
22 LTS01-6601-80 7 WIRE HARNESS 1
23 LTS01-6601-80 REAR WIRING HARNESS (SOLD WITH ITEM 22) 1
24 LTS45812-3 RED CLEARANCE LIGHT 5
25 LTS01-6615-V5 REAR CLEARANCE LIGHT WIRE 1
26 LTS M436B LICENSE PLATE BRACKET WITH LIGHT 1
27 LTS66820 SIGNAL LIGHTPLUG 2
28 LTS52772 TAILLIGHT 4
29 N&B5350 LOCK WASHER, 1/4" 2
30 LTS05-2015-74 64 TWO WIRE PIGTAIL 2

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



20

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM



AlC6-500YL-120

LATCH CONTROL VALVE SUPPLY AIRLINE

AlIC6-500YL-120

LATCH CYLINDER "CLOSE" AIRLINE

AIC6-500YL-120

LATCH CYLINDER "OPEN" AIRLINE

AICBAV020

LATCH CONTROL VALVE

MIC01-100-007

AIRLINETO WIRECLIP

ITEM# PARTH DESCRTIPTION QTy
1 BRK3030GTS BRAKE AIR CHAMBER 4
2 AICGHO15 GLADHAND COUPLER, SERVICE 1
3 AICGHO1e GLADHAND COUPLER, EMERGENCY 1
4 AIC55612 BULKHEAD CONNECTOR WITH WASHER AND NUT 2
5 BRS968-6 COMPRESSION FITTING, 3/8" TUBING -1/4"NPT 3
3 BRS968-8-4 COMPRESSION FITTING, 1/2" TUBING-1/4"NPT 1
7 AIC6-500RD-600 |3/8" AIRLINE, EMERGENCY SUPPLY LINE 1
8 AIC8-500BU-600 1/2" AIRLINE, SERVICE SUPPLY LINE 1
9 BRS969-8 RIGHT ANGLE COMPRESSION FITTING, 1/2" TUBING-3/8"NPT 1
10 PFT71452 PIPEPLUG, 3/4" NPT 1
11 AIC883838 3/8" AIRLINE FITTING, 3/8"NPT 16
12 BRK4721950330 |SERVICEVALVE 1
13 BRK4005001010 |ECU, VALVE ASSEMBLY 1
14 BRS145 DRAIN VALVE, 1/4"NPT 1
15 PFT73325-125V NIPPLE, 3/4" NPT 1
16 N&B4789 BOLT, 3/8-16 UNCX 1.5" 4
17 PFT71450 PIPEPLUG, 3/8"NPT 1
18 AIC220TMP AIRTANK MOUNTING PAD 2
19 N&B1450 NUT, 3/8-16 UNC 4
20 AICHT-1279 BRAKE AIRTANK 1
21 PFT73325-12-8SV_ |NIPPLE, 3/4"NPT-1/2"NPT 1
22 BRK110800 EMERGENCY VALVE 1
23 BRS972-8 TEE COMPRESSION FITTING, 1/2 TUBING (2X)-3/8"NPT 1
24 BRS968-6-6 COMPRESSION FITTING, 3/8" TUBING-3/8"NPT 1
25 PFT71426 STREET EL, 3/8"NPT 4
26 BRS969-6 RIGHT ANGLE COMPRESSION FITTING, 3/8"TUBING-1/4"NPT 3
27 MICC6057 LATCH CYLINDER 1
28 1
29 1
30 1
31 1
32 6
33
34
35
36
37
38
39

MIC01-099-001 AIRLINECLIP 14
AICH-38250-54 EMERGENCY BRAKE AIRLINE, REAR AXLE 2
AICH-38250-66 SERVICE BRAKE AIRLINE, REAR AXLE 2
AICH-38250-60 SERVICE BRAKE AIRLINE, FRONT AXLE 2
AICH-38250-72 EMERGENCY BRAKE AIRLINE, FRONT AXLE 2
AIC8-500BU-42 1/2" AIRLINE, SERVICE VALVETO EMERGENCY VALVE 1

BRS969-6-6 RIGHT ANGLE COMPRESSION FITTING, 3/8"TUBING-3/8"NPT 1

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




!

ITEM# PART# DESCRIPTION QTyY
1 N&B1650 NUT, 5/8-11 UNC 28
2 N&B5650 LOCKWASHER, 5/8" 28
3 N&B4864 BOLT, 5/8-11 UNC X 2" 8
4 N&B4862 BOLT, 5/8-11 UNC X 1.5" 20
5 MIC LG5001-70  |LANDING GEAR LEG, RIGHT 1
6 MIC LG5001-72  |LANDING GEAR LEG, LEFT 1
7 1010259 LANDING GEAR BRACKET, RIGHT 1
8 1010258 LANDING GEAR BRACKET, LEFT 1
9 1010282 LANDING GEAR SHAFT 1
10 1010256 LANDING GEAR BRACE TAB 1
11 N&B51450 LOCKNUT, 3/8-16 UNC 2
12 N&B3450 FLAT W ASHER, 3/8" 4
13 N&B4791 BOLT, 3/8-16 UNC X 2" 2
14 1010281 CROSS BRACE 1
15 W BRACKET (INCLUDED W ITH LEGS) 2
16 1010280 ANGLE BRACE 4
17 LANDING GEAR CRANK HANDLE 1

MICLGO3-211H

22

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




ITEM# PART# DESCRIPTION aTy

1 3030003 REAR DOOR ASSEMBLY, 76"

2 N&B4789 BOLT, 3/8-16 UNCX 1.5" 8
3 N&B3450 FLAT WASHER, 3/8" 8
4 MIC MF1003 MUDFLAP 2
5 MIC MF2375 MUDFLAP WASHER PLATE 2
6 N&B5450 LOCKWASHER, 3/8" 8
7 N&B1450 NUT, 3/8-16 UNC 8

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




I 5

ITEM# PARTH# DESCRIPTION QTyY
1 1010283 RIGHT FRONT FENDER BRACKET 1
2 1010284 LEFT FRONT FENDER BRACKET 1
3 1010285 RIGHT FENDER 1
4 1010286 LEFTFENDER 1
5 N&B51450 LOCKNUT, 3/8-16 UNC 18
6 N&B3450 FLAT WASHER, 3/8" 37
7 MIC LC0237-044001 |RUBBER WASHER 18
8 N&B5450 LOCKWASHER, 3/8" 1
9 N&B4789 BOLT, 3/8-16 UNCX1.5" 18
10 1010287 REAR FENDER BRACKET GUSSET 2
11 1010288 MIDDLE FENDER BRACKET 2
12 1010289 REAR FENDER BRACKET 2
13 N&B 94883 BOLT, 3/8-16 UNC X 1.5" WASHER HEAD SLOTTED 1
14 MIC B1001 RUBBER BUMPER 1
15 N&B1450 NUT, 3/8-16 UNC 1

24
CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM




000

ITEM# PART# DESCRIPTION QTy
1 BRK8144 AIR BRAKE ADDITIVE CAUTION DECAL 1
2 LIFT CYLINDER DECAL 1
3 ATTENTION DECAL 1
4 HARDOX DECAL 1
5 CONSTRUCTION TRAILER "ROCK MASTER" DECAL, BOTH SIDES 3
6 LTS40641 REFLECTIVE CONSPICUITY TAPE, WHITEONLY RIGHT ANGLE, REAR DOOR 2
7 LTS41050-54 REFLECTIVE CONSPICUITY TAPE, RED AND WHITE, 54", REAR DOOR 1
8 LTS41050-18 REFLECTIVE CONSPICUITY TAPE, RED AND WHITE, 18", MUDFLAP BRACKETS 2
9 LTS41050-72 REFLECTIVE CONSPICUITY TAPE, RED AND WHITE, 72", DRAFT ARM SIDE 2
10 LTS41050-96 REFLECTIVE CONSPICUITY TAPE, RED AND WHITE, 96", DRAFT ARM SIDE 2
11 LTS41050-84 REFLECTIVE CONSPICUITY TAPE, RED AND WHITE, 84", REAR FENDER 2
12 ABS NOTICE DECAL, LEFT SIDEONLY 1

CONSTRUCTION TRAILER SPECIALISTS, INC. 2535 ROSE PKWY, SIKESTON, MO 63801 TOLL FREE: 888-669-0003 WWW.CONSTRUCTIONTRAILERSPECIALISTS.COM

25



	COVER
	Sheet1
	Drawing View1


	INSIDECOVER
	Sheet1

	P1
	Sheet1
	Drawing View1


	P2
	Sheet1
	Drawing View1


	P3
	Sheet1

	P4-5
	Sheet1
	Drawing View9

	Sheet2

	P6
	Sheet1
	Drawing View9


	P7
	Sheet1
	Drawing View1


	P8-9
	Sheet1
	Drawing View1

	Sheet2

	P10
	Sheet1
	Drawing View12


	P11
	Sheet1
	Drawing View1


	P12-13
	Sheet1
	Drawing View1

	Sheet2

	P14-15
	Sheet1
	Drawing View1

	Sheet2

	P16
	Sheet1
	Drawing View1


	P17
	Sheet1
	Drawing View1


	P18
	Sheet1
	Drawing View1


	P19
	Sheet1
	Drawing View1


	P20-21
	Sheet1
	Drawing View1

	Sheet2

	P22
	Sheet1
	Drawing View9


	P23
	Sheet1
	Drawing View9


	P24
	Sheet1
	Drawing View1


	P25
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3



